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AT B iEh b HR B AT B AER (The following sample(s) was/were submitted and identified by/on
behalf of the applicant as) :

A% B 7 (Sample Submitted By) : HEBAB T ERMGAMRZSE (NAN YA PLASTICS CORPORATION)
e dh & #% (Sample Description) : NAN YA PE INDUSTRY FILM (3 T ¥ FIPEBE)

WA+ B B (Sample Receiving Date) . 2015/02/12

)X H7 M) (Testing Period) : 2015/02/12 TO 2015/02/25

X E K (Test Requested) @
(1) RIZEFEP &K > 5%RoHS 2011/65/EU Annex I1 F54RI3KER ~ 45 ~ R ~ <B4~ SRBIR - 8B REE. (As
specified by client, with reference to RoHS Directive 2011/65/EU Annex II to determine Cadmium,
Lead, Mercury, Cr(VI), PBBs, PBDEs contents in the submitted sample.)
(2) IRIEE P &K > %% WIO/TBT i3k G/TBT/N/EU/256 » #i% DBP, BBP, DEHP, DIBP. (As specified by client,
with reference to G/TBT/N/EU/256 of WIO/TBT to test DBP, BBP, DEHP, DIBP.)
(3) ;Lﬁbﬁdé&%ﬁE]éaﬁth——%f . / Please refer to next pages for the other item(s).

~

B &% K (Test Results) FHATFT—H8 (Please refer to next pages).
&3 (Conclusion) (1) BRIRFEP PIRAE A > H43 ~ 45~ R~ MBS~ 58K - S Al Rm eyl X e &

RoHS 354 2011/65/EU Annex IIiL%%ﬂi (Based on the performed tests on submltted
samples, the test result(s) of Cadmium, Lead, Mercury, Cr(VI), PBBs, PBDEs
comply with the limits as set by RoHS Directive 2011/65/EU Annex II.)

(2) RIEE P Prifteyth s o £ DBP, BBP, DEHP, DIBP ZiA|3X# 2454 WTO/TBT ili#k
G/TBT/N/EU/256 é;FRﬁﬁ%%ji (Based on the performed tests on submitted samples,
the test results of DBP, BBP, DEHP, DIBP comply with the limits as set by
G/TBT/N/EU/256 of WTO/TBT.)

Signed for andan bﬂ'ﬁlmg

SGS TAIWAN LTD:
Chemical Laboratory — Taipei
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AL K (Test Results)

i8] 2K, 28 4= (PART NAME)No.1 : UM% ¥ (TRANSPARENT FILM)
e - ok e R4 A #&X
OEE]: $4z TP Kol i
) EIRME | (Result) .
(Test Items) (Unit) (Method) (Limit)
(MDL) No.1
4% / Cadmium (Cd) mg/kg é&%IEc 62321-5: 2013% 7k, VARJE 2 n.d. 100

TRB T A RFERA. / With
reference to IEC 62321-5: 2013 and
performed by ICP-AES.

4% / Lead (Pb) mg/kg SFIEC 62321-5: 20137 3%, ARJE 2 n.d. 1000

SERRTEGEREARA. / With
reference to IEC 62321-5: 2013 and
performed by ICP-AES.

5K / Mercury (Hg) mg/kg |4 #IEC 62321-4: 20135 7%, VARJE 2 n.d. 1000

TR TSR RARR]. / With
reference to IEC 62321-4: 2013 and
performed by ICP-AES.

~184% / Hexavalent Chromium Cr(VI) mg/kg éﬁﬁ?IEC 62321: 2008 4, VAUV-VIS 2 n.d. 1000
). / With reference to IEC
62321: 2008 and performed by UV-
VIS.

BHRTLH / PVC *% VA ST 91 S 3 A BOMG & B # ) - Negative -
Analysis was performed by FTIR and
FLAME Test.

A RFIRFER / Perfluorooctane mg/kg |%#US EPA 3550C: 200777 7%, VAZ&AR 10 n.d. -
sulfonates (PFOS-Acid, Metal Salt, F%*E/Ef ﬁ%*wﬂﬂ / With reference
Amide) to US EPA 3550C: 2007. Analysis
was performed by LC/MS.
AR FE / PROA (CAS No.: 335-67-1) mg/kg | %#US EPA 3550C: 20077 3, VA& 10 n.d. -

ReMr/E B . / With reference
to US EPA 3550C: 2007. Analysis
was performed by LC/MS.
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3 3 F23
X 8 L2 K7 5k ragm | ERS| ma
(Test Items) (Unit) (Method) (MDL) . (Limit)
0.1
MOR—FBERTXFE / BBP (Butyl mg/kg |5#IEC 62321-8 (111/321/CD) » VA, 50 n.d. 1000
Benzyl phthalate) (CAS No.: 85-68-7) AR MR/ H AR 2. / With
reference to IEC 62321-8
(111/321/CD). Analysis was
performed by GC/MS.
AR —_WHE—THK / DBP (Dibutyl mg/kg %F#1EC 62321-8 (111/321/CD) » VA4, 50 n.d. 1000
phthalate) (CAS No.: 84-74-2) R AR/ H B EARAIZ . / With
reference to IEC 62321-8
(111/321/CD). Analysis was
performed by GC/MS.
MR —_WEE— R THE / DIBP (Di- mg/kg %F#1EC 62321-8 (111/321/CD) » VA4, 50 n.d. 1000
isobutyl phthalate) (CAS No.: 84-69- AR MR/ H AR 2. / With
5) reference to IEC 62321-8
(111/321/CD). Analysis was
performed by GC/MS.
FR=_Fet— (2-CTHATHK)E / DEHP mg/kg |%#IEC 62321-8 (111/321/CD) » R &, 50 n.d. 1000
(Di- (2-ethylhexyl) phthalate) (CAS AR AT/ H AR 2. / With
No.: 117-81-7) reference to IEC 62321-8
(111/321/CD). Analysis was
performed by GC/MS.
B % / Halo gen
BE (R / Halogen-Fluorine (F) mg/kg 50 n.d. -
(CAS No.: 14762-94-8)
B % (£) / Halogen-Chlorine (Cl) mg/kg |%%BS EN 14582:2007, R&EF B ik 50 n.d. -
(CAS No.: 22537-15-1) MH. / With reference to BS EN
B #% (J&) / Halogen-Bromine (Br) mg/kg |14582:2007. Analysis was performed 50 n.d. -
(CAS No.: 10097-32-2) by IC.
ﬂ'%‘(ﬁﬁ) / Halogen-Iodine (I) (CAS mg/kg 50 n.d. -
No.: 14362-44-8)
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- . sk Fpmn | BX
LS B2 RS m;é (Result)| M
(Test Items) (Unit) (Method) (Limit)
(MDL)
No.1
% %WR4F / Sum of PBBs mg/kg - n.d. 1000

—&W K / Monobromobiphenyl mg/kg 5 n.d. -
&KX / Dibromobiphenyl mg/kg 5 n.d. -
ZJABEK / Tribromobiphenyl mg/kg 5 n.d. -
VR HE K / Tetrabromobiphenyl mg/kg 5 n.d. -
BAHER / Pentabromobiphenyl mg/kg 5 n.d. -
SSUBHE K/ Hexabromobiphenyl mg/kg 5 n.d. -
LAHEK / Heptabromobiphenyl mg/kg 5 n.d. -
NBBER / Octabromobiphenyl mg/kg 5 n.d. -
AT / Nonabromobiphenyl . . .d. -

JLiR W% / Nonabromobipheny mg/ke |4 1EC 62321: 2008k, AR > n-d
+ %% X / Decabromobiphenyl mg/kg M/ E &AM . / With reference to 5 n.d. -

3B KB / Sum of PBDEs mg/kg |IEC 62321: 2008 and performed by - n.d. 1000
— B KB / Monobromodiphenyl ether mg/kg GC/MS. 5 n.d. -
8 W KBk / Dibromodiphenyl ether mg/kg 5 n.d. -
ZJAWEREX / Tribromodiphenyl ether mg/kg 5 n.d. -
V98B KB / Tetrabromodiphenyl ether mg/kg 5 n.d. -
BAWEREX / Pentabromodiphenyl ether mg/kg 5 n.d. -
SR RE% / Hexabromodiphenyl ether mg/kg 5 n.d. -
BB KB / Heptabromodiphenyl ether mg/kg 5 n.d. -
NJBBE KB / Octabromodiphenyl ether mg/kg 5 n.d. -
LB KB / Nonabromodiphenyl ether mg/kg 5 n.d. -
+ %% KB* / Decabromodiphenyl ether mg/kg 5 n.d. -
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NAN YA PLASTICS CORPORATION
#36h Aah B g MR IE1025

NO.

102, NANLIN RD., TAISHAN DIST., NEW TAIPEI CITY 243, TAIWAN (R. O. C.)

#ix(Note)

1. mg/kg = ppm; 0.1wt% = 1000ppm

2. n.d. = Not Detected (FK#H)

3. MDL = Method Detection Limit (77 384 FR44)

4. "-" = Not Regulated (B IRA&AE)

5. **= Qualitative analysis (No Unit) &% S (S ﬁlf'

6. Negative = Undetectable e (KAEM F]); Positive = Detectable M5t (E.{&]F])

PFOS %% F # (Reference Information) B A A BF &4 POPs - (EU) 757/2010

PFOSIR At 'E R B F A FA8180.001%(10ppm) » FAF Row ~ Moo R EF4F F L/FAH0.1%(1000ppm) » L% & 5 X &

RB# #5488 1ug/m? o

(Outlawing PFOS as substances or preparations in concentrations above 0.001% (10ppm), in semi-finished

products or articles or parts at a level above 0.1%(1000ppm), in textiles or other coated materials above

lug/m2.)
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1) RBEXTARE T KRBT EDEMR - (SEHAR 7 %Mk ) [ These samples were
dissolved totally by pre-conditioning method according to below flow chart. (Cr® test method excluded )
2) MR AE : HAME [ Name of the person who made measurement: Climbgreat Yang
3) @A A FA : 5R4&E [ Name of the person in charge of measurement: Troy Chang
T4 ~ #5458 / Cutting ~ Preparation

|
!

| ARESHEE / Sample Measurement |

¥

~p@ 6+
4% Pb~ 43 Cd % Hg S AR4& Cr
v v v__(Note*)
PRIET B S 9MH f kil % e BR AT b(de T & B B B B AR S O AL Ao il Ak [Add
P -1 )  Acid digestion by suitable acid depended on Microwave digestion with HNO3/HCI/HF appropriate amount of
different sample material (as below table) i digestion reagent
v v

l——{ & | Filuation F—l oIk E B AT AL
I / Heat to appropriate

| s | Solution | | #%.% | Residue | temperature to extract
l) ks akiE [ Alkali Fusion /%%Pfﬁﬁﬁ*iﬁ’ / COOl,
v 2) H@EER [ HClto dissolve filter digestate through filter

| AR AT R TR AR | ICP-AES |

v

¥ | Sample Material H1uE k484 / Digestion Acid Ao NGB & | Add
4, 4, 4B, %8 | EoK, HiEg, B, SR, TAK/ diphenyl-carbazide for
Steel, copper, aluminum, solder Aqua regia, HNO3, HCI, HF, H,0O, color development
3% 35 / Glass #H 8%, SR ER [ HNOg/HF v
&, %, b2, MR | X7k /Aqua regia -
Gold, platinum, palladium, ceramic ARINE-TRAKRR &
42 / Silver & | HNOs AR S IR 72 540 nm &R
# I [ Plastic Wbk, % 5K, sk, B8k | H;SO, Hy0 HNO;, HCI #E [ measure the
#A4& [ Others TN E R E R AWM | Added appropriate absorbance at 540 nm by

UV-VIS

reagent to total digestion

Note** (For IEC 62321)
(1) 4t#3E 2B M N E LR > ez E 90~95°C 23R, / For non-metallic material, add alkaline digestion reagent and heat to
90~95C.
(2) 4tH 2 BAM Fe N thK > Hoh 2 IR, | For metallic material, add pure water and heat to boiling.
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REATHWRAANZHWRAER /

Analysis flow chart for determination of PVC in material

| MRAEB : AiEF / Name of the person who made measurement: Roy Lin
B AR A F A R4 E [ Name of the person in charge of measurement: Troy Chang

£ AT JE [ Sample pre-treatment

!

¥4 & k408 | Flame test

!

4 A7/ Sample analyzed by FTIR

!

AR C-Clati & /
Check wave-number of C-Cl bonding

}

# 3 / Data
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ARFR/ARFRBR >V AMLE /| PFOA/PFOS analytical flow chart

Eﬁ(Page): 8 of 12

B AR AE : F%# [ Name of the person who made measurement: Roman Wong

B A A A RAAE

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at

£ AT R JE / Sample pretreatment

v

REFRERGEER |
Sample extraction by Ultrasonic extraction
(%% 7 % Reference method: US EPA 3550C)

v

ERRFEIR Y |
Concentrate/Dilute Extracted solution

v

VAR AR R AR SRR AT IR/
Analysis was performed by LC/MS

v

#4% / Data
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THAH 54742 E / Analytical flow chart of phthalate content

B aRXAE : 4859 / Name of the person who made measurement: Andy Shu
B XA F A kA4 E [ Name of the person in charge of measurement: Troy Chang

[ i#)2X 7 #%/Test method: IEC 62321-8 ]

PR ATR A
Sample pretreatment/separation

!

K2k THF w9 & v 75 AR 25 B
Sample dissolved/extracted by THF

'

HERRAGFE |
Dilute Extracted solution

AR AT R AT
Analysis was performed by GC/MS

'

#4% / Data
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$AMK/ 5 W REk 5474 E / PBB/PBDE analytical FLOW CHART

B AlRXAH : 338, # / Name of the person who made measurement: Roman Wong
B XA FA 7R [ Name of the person in charge of measurement: Troy Chang
xR A2 /| First testing process ——p
E#M 425 [ Optional screen process sassnnu:
FERAZ K | Confirmation process == « = «p

Sample / # &

v

Sample pretreatment / #& & A7 5 12

Screen analysis / #1 # 2 #7

v

Sample extraction # & 2 H/
Soxhlet method % X 3 x

]
v

Concentrate/Dilute Extracted solution
HEBUR R eI FE

v

Filter / 330k B 3E

|
v

Analysis by GC/MS | #1488 #7 & &4k 547

T
v

Issue Report 3#4T4R %
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B EHMA4ZE / Analytical flow chart of halogen content

[ | MAAER - BB 3k / Name of the person who made measurement: Rita Chen
B AR A FA R4 E [ Name of the person in charge of measurement: Troy Chang
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Sample pretreatment/separation
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Oxygen Bomb Combustion / Absorption
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Dilution to fixed volume
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(The tested sample / part is marked by an arrow if it's shown on the photo.)
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